
 

 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

Project  

RoU Verification 

Report 

 

2022 

 

 

 

 

 

 

 

 

 

 

 



COVER PAGE 

RoU Project Verification Report Form (VR) 

 

BASIC INFORMATION 

Name of approved UWR Project Verifier / Reference No.  

 

Enviance Services Private Limited 

Type of Accreditation  RoU Accreditation UWR  

 Water Audit/Water Footprint 
Expertise  

Approved UWR RoU Scopes for Project Verification  RoU Scope 5: Conservation 
measures taken to recycle and/or 
reuse water, spent wash, wastewater 
etc. across or within specific 
industrial processes and systems, 
including wastewater recycled/ 
reused in a different process, but 
within the same site or location of the 
project activity. Recycled wastewater 
used in off-site landscaping, 
gardening or tree plantations/forests 
activity are also eligible under this 
Scope. 

Validity of UWR approval of Verifier 30/09/2027 

Completion date of this VR 17/05/2025 

Title of the project activity Wastewater Recycling & Reuse 
Project by Veerapandi CETP, 
Tirupur 

Project reference no.  

(as provided by UWR RoU Program under Approved for 
Verification tab) 

 

UWR ID: 502 

 

Name of Entity requesting verification service  

(can be Project Owners themselves or any Entity having 
authorization of Project Owners, example aggregator.) 

Viviid Emissions Reductions 
Universal Pvt. Ltd. 

 

Contact details of the representative of the Entity, requesting 
verification service 

(Focal Point assigned for all communications) 

Name: Lokesh Jain 

Email ID – 
lokesh.jain@viviidgreen.com 

Country where project is located India 



Applied reference documents used for estimation  

(approved water data and reference guides under the UWR Rou 
Standard used) 

Water Data Guide 

Project Verification Criteria:   

Mandatory requirements to be assessed 

 UWR Standard 

 Applicable Approved 
Calculations  

 Applicable Legal requirements 
/rules of host country 

 Eligibility of the Project Type 

 Start date of the Project activity 

 Meet applicability conditions in 
the applied methodology  

 Credible Water Data Sets 

 Do No Harm Test 

 RoU calculations 

 PCNMR 

 No Double Counting  

 Others (please mention below)  

 

Project Verification Criteria:   

Optional requirements to be assessed 

 Environmental Safeguards 
Standard and do-no-harm 
criteria 

 Social Safeguards Standard 
do-no-harm criteria 

Project Verifier’s Confirmation:  

The UWR Project Verifier has verified the UWR project activity 
and therefore confirms the following:  

 

The UWR RoU Project Verifier 
[Enviance Services Private Limited], 
certifies the following with respect to 
the UWR Project Activity 
[Wastewater Recycling & Reuse 
Project by Veerapandi CETP, 
Tirupur]. 

 The Project Owner has correctly 
described the Project Activity in the 
PCNMR (dated 24/02/2025) 
including the applicability of the 
guidance documents and water data 
as outlined in the UWR RoU 
Standard [RoU Scope 5: 
Conservation measures taken to 
recycle and/or reuse water, spent 
wash, wastewater etc. across or 
within specific industrial processes 
and systems, including wastewater 
recycled/ reused in a different 
process, but within the same site or 
location of the project activity. 
Recycled wastewater used in off-site 
landscaping, gardening or tree 
plantations/forests activity are also 



eligible under this Scope] and meets 
the applicability conditions and has 
achieved the estimated RoUs, 
complies with the monitoring 
methodology and has calculated 
RoU estimates correctly and 
conservatively. 

 The Project Activity is likely to 
generate 91,85,715 RoUs as 
indicated in the PCNMR, which are 
applicable with UWR rules 

 The Project Activity is not likely to 
cause any net-harm to the 
environment and/or society 

 The Project Activity complies with 
all the applicable UWR rules1 and 
therefore recommends UWR 
Program to register the Project 
activity with RoUs. 

 

Project Verification Report, reference number and date of 
approval 

Verification Report UWR Project ID: 
502 

Date: 20/05/2025 

Name of the authorised personnel of UWR Project Verifier 
and his/her signature with date 

 
Vidhya Muralikrishna 
Quality Manager 
Date: 20/05/2025 

 
1https://a23e347601d72166dcd6-

16da518ed3035d35cf0439f1cdf449c9.ssl.cf2.rackcdn.com//Documents/UWRtermsandconditionsVer6_171023134009203288.pdf

 
 
 

 



Project Verification Report 

   5 of 26  

PROJECT VERIFICATION REPORT 

Executive summary 

The project activity is titled – “Wastewater Recycling & Reuse Project by Veerapandi CETP, 

Tirupur”. The project is located in Veerapandi Village, Tirupur South Taluk, Tirupur, Tirupur 

District, Tamil Nadu State, India. 

 

Company’s 

Name 

Plant 

Treatment 

Capacity 

(m3/d) 

Commissioning Date Location 
Geo co-ordinates 

of Location 

Veerapandi 

Effluent 

Treatment 

Plant Private 

Limited 

Installed 

capacity = 

12000 m3/d 

(12 MLD) 

 

Operational 

capacity = 

10750 m3/d 

(10.75 MLD) 

CETP 05/03/2008 

Veerapandi 

Village, Tirupur 

South Taluk, 

Tirupur, Tirupur 

District, Tamil 

Nadu State, 

India 

11.072916°N 

& 

77.346015°S 

 

The project activity plant incorporates Veerapandi Commen Effluent Treatment Plant (CETP). 

The primary purpose of this project is to effectively treat the effluent generated from their dyeing 

and printing processes. 

 

Tirupur is an industrial town located about 450 kms Southwest of the city of Chennai, Tamil 

Nadu State. Tirupur is famous as one of the top knitwear exports centers of India. The primary 

purpose of this project is to effectively treat the effluent generated from their dyeing and printing 

processes 

 

The Veerapandi Effluent Treatment Plant, with an installed capacity of 12 MLD and an 

operational capacity of 10.75MLD, was commissioned from March 5th, 2008 onwards and the 

CETP located at S.F.NO.548/1A, Veerapandi Village, Tirupur South Taluk, Tirupur, Tirupur 

District., 641604, treats the raw effluent by Lime and Ferrous Sulphate (one stage chemical 

treatment resulting in sludge) before discharging the treated effluent into the Noyyal river basin. 

Subsequently the CETP planned ZLD scheme & got approval of the scheme with details given 

in September 2006 and amendment on 19" June 2007. The members changing the use of 

sodium sulphate instead of common salt with the plan to recover sodium sulphate salt for reuse. 

 

The plant has upgraded its units to achieve ZLD. 

B-1 Biological treatment (Extended aeration process) with mechanical sludge dewatering.  

B-2 Oxidation (0 R) in HDPE reactor with Chlorine gas as the oxidant. 

B-3 Its subsequent reduction by Sodium Meta Bi Sulphate (SMBS) before leaving the reactor  



Project Verification Report 

   6 of 26 

B-4 Coagulation & settlement of the residues of the oxidation-reduction reaction & Hardness 

removal.  

B-5 Interface treatment by dual media filter, ultrafiltration membrane & activated carbon filter.  

B-6 Sequential 3 stage R.O membranes to recover 90% of the raw effluent as permeate.  

B-7 Hardness removal from R.O rejects  

B-8 Accelerated evaporation of R.0 reject by Multistage falling and two stage forced film 

Mechanical Evaporator followed by crystallizer, centrifuge and a salt drier for mixed salt and 

recovering sodium sulphate salt for reuse. 

B-9 Disposing the sludge in upcoming landfill being put up by the Federation of CETPs, Tirupur 

 

The Technical Appraisal of Pre-Treatment. 

The pre-treatment has been conceived to ensure 100 % reliability in the "plant availability" 

factor. Biological treatment system followed by Oxidation Reduction (0.R) process, involving 

oxidation with Chlorine gas and its reduction with SMBS for color and COD removal and settling 

out the residues of the reaction by d/s coagulation & precipitation in a flash mixer, flocculator & 

clarifier using lime soda process to also perform hardness reduction.  

The design is based on data obtained by the actual operation of the plant by CETP and the 

project consultant. This process removes color and reduces hardness as per operating 

parameters submitted to us and makes the treated water fit to feed R.O. Chlorine treatment is 

essential for color removal, therefore in case of shortage of chlorine the plant will either use 

alternate coagulant and remove color or stop the discharge of effluent temporarily, as for 

recovery of sodium sulphate salts from reject, color removal before feeding R.O is a critical 

operation. 

 

The Technical appraisal of R.O 

The pre-treated effluent undergoes a polishing treatment before entering the reverse osmosis 

(RO) membranes. This polishing process involves a series of filtration steps, beginning with 

dual media filters composed of anthracite, followed by ultrafiltration (UF) membranes, activated 

carbon filters, and finally, cartridge filters. Both the UF and RO membrane systems are 

configured according to the manufacturers specifications. 

 

The Technical Appraisal of Evaporation of R.O Rejects 

The RO reject stream will undergo treatment to remove hardness using a conventional lime 

soda process. The resulting water will then be partially evaporated in a Mechanical Vapor 

Recompression (MVR) unit. The concentrated output from the MVR will be further processed in 

a new multi-stage falling film evaporator and a two-stage forced film mechanical evaporator, 

which will include a crystallizer and centrifuge. This system will also incorporate an additional 

boiler and cooling tower. The recovered salt will be dried and bagged for reuse by member 

industries. The remaining reject stream will be dried in an agitated thin film dryer and disposed 

of as mixed salt in a landfill, after receiving approval from the Tamil Nadu Pollution Control 

Board (TNPCB). 

 

The Technical Appraisal of Solid Wastes Disposal 

Tamil Nadu Pollution Control Board (TNPCB) has given permission (consent number 3128, 

dated 12-12-2005) for a special landfill in Tirupur. This landfill is only for safe disposal of solid 

waste from Common Effluent Treatment Plants (CETPs) in the area. 



Project Verification Report 

   7 of 26  

The Tamil Nadu Pollution Control Board (TNPCB) has laid down specifications for the discharge 

of treated effluents into inland surface waters. One of the stipulations is that the TDS level has 

to be maintained below 2100 ppm in the discharge after treatment apart from the stipulations for 

other parameters. The TDS of the effluents discharged presently is higher than this limit. 

Therefore, as a measure of pollution abatement the TNPCB has now mandated the industries to 

implement zero discharge facilities so that the pollution from the dyeing & printing units can be 

contained once and for all. The ZLD system helps in eliminating the discharge of liquid waste by 

treating all effluent and recovering water for reuse, thus effectively reducing the TDS 

concentration and achieving the desired standards. 

 

The Project Proponent (PP) affirms that they meet all the requirements outlined in the 

management plan regarding ownership, legal rights, permits, and cost details for the successful 

implementation of the project. Specifically. 

 

Water User Rights: The PP holds the necessary water user rights for the area within the 

project's boundary. These rights are legally secured and ensure that the PP has full entitlement 

to use the water resources required for the project’s operations accredited By TNPCB.  

 

Legal Land Title: The PP holds an uncontested legal land title for the entire project area within 

the project’s boundary. The title is fully documented and free of any disputes, confirming the 

PP’s legal right to utilize the land for project purposes. 

 

Necessary Permits: The PP has obtained all the required permits for the implementation of the 

project. In cases where certain permits are pending, the PP has already applied for the 

necessary approval and is working in full compliance with the relevant regulatory requirements 

to ensure the timely commencement of the project.  

 

Cost Details: The PP has thoroughly assessed and documented the cost details for project 

implementation. A detailed cost breakdown is available in the DPR, Capital Cost of project was 

RS. 31.29 Crores. covering all aspects of project development, including infrastructure, permits, 

equipment, and operational costs.  

 

Nowadays, the treatment of water occupies a predominant place in modern industries. 

Moreover, treatment of water is required for various purposes, from potable use to industrial 

applications such as food, beverages, leather, textiles and heavy chemical industries. Also, the 

treatment of wastewater especially effluent from toxic disposals attracts attention nowadays due 

to increase global awareness of ecological & environmental protection. 

 

Treatment of water implicitly means changing its physical & mainly its chemical properties by 

removing undesirable suspended & dissolved impurities of both organic & inorganic nature. The 

level of chemical dosing involved, and method adopted for treatment are according to the end 

consumers requirement as well as the nature of composition of raw water sources, which are all 

mainly from surface wells, lakes, rivers or from underground sources such as deep wells in 

some places from sea. 

 



Project Verification Report 

   8 of 26 

If the wastewater is released into the environment without proper treatment, it can cause severe 

pollution, affecting aquatic life, soil quality, and human health. Therefore, this project activity 

helps reduce the environmental impact by treating wastewater and recirculating it back to the 

textile industries which minimizes their dependency on fresh water sources, further promoting 

sustainability.  

 

The project activity qualifies under the UWR RoU program since the PP has undertaken water 

conservation measures to recycle and reuse Industrial wastewater. Industrial Wastewater is a 

highly potential source of water for various purposes and is highly underutilized in the country. 

All the water quality reports are in line with the Tamil Nadu Pollution Control Board. 

 

The current monitoring period is from 01/01/2015 to 31/12/2024 and the RoU’s generated by the 

project activity in this monitoring period are 91,85,715 RoU’s. 

 
Scope of Verification 

The scope of the services for the project is to perform Project Verification of concerned Project 

Activity. The scope of verification is to assess the claims and assumptions made in the Project 

Concept Note & Monitoring Report (PCNMR) against the UWR criteria, including but not limited 

to, UWR program verification guidance document, UWR Standard, UWR Program Manual, and 

related rules and guidelines established under Program process. 

Verification Process and Methodology 

The verification process was undertaken by a competent verification team and involved the 

following, 

• Desk review of documents and evidence submitted in context of the 

reference rules and guidelines issued by UWR,  

• Undertaking/conducting site visit/remote audit, interview or interactions 

with the   representative of the project owners/representatives,  

• Reporting audit findings with respect to clarifications and non-conformities 

and the closure of the findings, as appropriate and preparing a draft 

verification opinion based on the auditing findings and conclusions  

• Finalization of the verification opinion (this report) 

 

Desk/Document review 

A detailed desk review of the PCNMR, Methodology and all other associated documentation 

and references took place in advance of the remote site visit, and additional documents that 

were not available for the desk review were requested for review during the remote site visit. 

Additional information can be required to complete the verification, which may be obtained from 